Water System Master Plan

City of East Palo Alto

Respectfully Submitted by:

I
R'M

Integrated Resource Management, LLC

October 7, 2010



This Page Left Intentionally Blank



1.0

2.0

3.0

4.0

5.0

TABLE OF CONTENTS

EXECULIVE SUMMIAIY ..oiiiiiiiiiiiiiii e 1
1.1 BaCKGIOUNG. .....coiiiiiiiiiiiiiiieee ettt nnnnnnne 1
1.2 LT 1 (=S T o o 1
1.3 Water Distribution System.........oooiiiiiiii e 1
1.4 T LT S (] = To = T PR 2
1.5 FUNAING SOUICES ..o ittt eas 2
INEFOTUCTION L. 4
2.1 BaCKGIOUNG. .....coiiiiiiiiiiiiiiiie ettt nnnnnnne 4
2.2 SCOPE OF WOTK ...t e e e e e e e e e e s 5
2.3 Report Organization ................ooo e 6
Water Supply and DEMEANTS ........uuiuiiiiiiiiiiiiiiiiiiii e 7
3.1 LT 1 (=S T o o 7
[...]
City of East Palo Alto’s individual Supply Assurance from SFPUC is 1.96 MGD (or
approximately 2,128 acre-feet per year). A water supply well is located at the corner of Gloria
Way and Bay Road and is capable of supplying approximately 350 gallons per minute. Shortly
after the construction of the well, it was taken offline due to taste and odor issues and is now
used exclusively for non-potable purposes.

The City of East Palo Alto has a supply assurance from SFPUC of 1.96 MGD. In 2007-08, the
City used 2.04 MGD. Currently, SFPUC can meet the demands of the City, but SFPUC may not
be able to meet the City’s future demand. The City’s demand is expected to increase by 63%
over the next 20 years.,The City of East Palo Alto needs look to other sources to meet future
demands and provide service during times of drought and emergencies.

5.2 Groundwater

The City of East Palo Alto is located over the Santa Clara Valley Groundwater Basin, San
Mateo Subbasin. This groundwater basin is not adjudicated or otherwise regulated, and has not
been identified or projected to be in overdraft by the California Department of Water Resources.

The City of East Palo Alto currently does not use local groundwater for drinking water purposes.
The City of East Palo Alto has less than a four-hour supply of water in storage, yet there is
access to groundwater resources within the city. The City of East Palo Alto is able to and has in
the past drawn groundwater out of this basin, mostly through its Gloria Bay Well. This
groundwater, however, has high levels of total dissolved solids, chloride, iron, and manganese.
The City ceased using the well water for drinking purposes in 1989 and completely removed the
facility from domestic service in 1999. Other groundwater is currently used for non-domestic
purposes. Table 5-1 summarizes the results of some of the historical water quality testing, as
well as water quality testing conducted during the preparation of the HDR Gloria Way Well
Investigation Summary Report, 2004.

The groundwater resource could provide a secondary source of supply vital to the reliability of
the water supply system. During drought conditions, the City of East Palo Alto may not be able
to meet their demands. Groundwater production facilities could be used to meet the demands
during SFPUC water reductions.

Additionally, groundwater production will be a vital source to the City to meet its future
demands. The City’s demand is expected to increase by 63% over the next 20 years, primarily
for the Ravenswood Business District development. The City will need to develop a 1,000 gpm
of groundwater production to meet the future development. The development of this additional
source will most likely need iron and manganese treatment to meet water quality standards.

City of East Palo Alto 10/7/2010
Water System Master Plan Page 24



Table 5-1 Gloria Bay Well Water Quality Testing Results
REPORTING | TYPICAL | LABTEST | STATE E Palo Alto or SFPUC Historic Results
PARAMETER UNIT LABDLR | RESULTS MCL ANNUAL AVERAGE
Dec 2003 2001-2002 1986 1989 NOTES/COMMENTS

General Mineral | Physical:
Bicarbonate Alkalinity mg/L 5.0 200 (a) 66 (13-120) Slightly elevated for GW
Calcium mg/L 0.50 57 (a) 18 (4-31) 40 43 1963 WHO limit was 75 mg/L
Carbonate Alkalinity mg/L 5.0 8.2 (a)
Chloride mg/L 100 280 500 (i) 5(ND-7) 450 264 Above reccom'd limit of 250
Color color units 5.0 10 15 (e) 10 20 8 Possibly assocated with Mn
Corrosivity Non-Corr. Not tested
Fluoride mg/L 0.10 0.33 2(f) 0.2 (0.1-0.2) 0.1 09 Sub-optimal for dental
Hydroxide Alkalinity mg/L 5.0 ND (a)
Lab pH pH Units 2.0 7.95 6.5t0 8.5 9(8.6-94) 8.1 7.9 Below SFPUC source.
Lab Turbidity NTU 0.10 0.50 5(e) 0.33 (0.20-0.66) 0.92 0.6
Magnesium ma/L 0.10 26 (a) Mid point of typical range
MBAS mg/L 0.050 ND 0.5(e)
Nitrate as NO3 ma/L 5.0 ND 45 (f) <1 0.2
Nitrite as NO2 ma/L 5.0 ND (a)
Nitrate + Nitrite (as N) mg/L 2.0 (m) ND 10 (f) Not tested
Nitrite as N mg/L ND 1(f) Not tested
Odor TON 1.000 ND 3 (e) Lowest obtainable odor value
Phosphate (PO4) mg/L (a) Not tested
Potassium mg/L 2.0 ND (a)
Sodium mag/L 0.50 230 (a) 18 (3-22) 220 240.4 20 ppm 1985 EPA guide value
Specfic Conductance (EC at 25C) umho/cm 1.0 1500 1600 (h) 214 (13-340) 1500 1040 JAbove recom'd limit of 900
Sulfate (as SO4) mg/L 5.0 30 500 (i) 17 (0.7-25) 30 36 Well below SMCL
TDS mg/L 10 840 1000 (g) 114 (ND-190) 1040 800  JAbove recom'd limit of 500
Total Alkalinity (as CaCO3) mg/L 5.0 210 (a) 66 (16-120) 210 250 Evidence of sulfate Ca/Mg
Total Hardness (as CaCO3) mg/L 1.0 250 (a) 66 (11-120) 190 192 Considered "hard" water
Regulated Inorganics (Primary MCL is shown unless otherwise noted):
Aluminum ug/L 5.0 5.4 200 (b)
Antimony ug/L 1.0 ND 6
Arsenic ug/L 1.0 1.4 10 (c) ND (j) (ND-180) <10 <2 Relatively low
Asbestos MFL < 0.020 7 Results < analytical sensitivity.
Barium ug/L 2.0 350 1000 <500 280 Elevated; saline environment?
Beryllium ug/L 1.0 ND 4
Boran mg/L 0.10 0.26 1(d) ND (j) >().75 is problem for crops
Cadmium ug/L 1.0 ND 5 <5 <10
Total Chromium ug/L 5.0 ND 50 <5 <20
Cyanide mg/L 0.0050 ND 0.15
Copper mg/L 0.010 ND (e), 1.3 (d 0.059 <0.1 <0.01
Iron mg/L 0.10 0.14 0.3(e) ND (ND-140) 1.0 <01 ]1/2 the current MCL
Lead ug/L 5.0 ND 15 (d) ND <5 <50
Manganese mg/L 0.010 0.19 0.05 (e) NR (k) 4 times the current MCL
Mercury ug/L 0.20 ND 2 <50 <1
Nickel ug/L 1.0 1.4 100
Selenium ug/L 1.0 31 50 <10 <50
Silver ug/L 1.0 ND 100 (e) <0.02 <0.005
Thallium ug/L 1.0 ND 2
Zinc mg/L 0.050 ND 5.0 (e) 0.06 <0.01
Radiological:
Combined Radium 226 & 228 pCilL 0.13 (D 5
Gross Alpha pCilL 15 0.56
Tritium pCilL 20000
Strontium-90 pCillL 8
Gross Beta pCilL 50
Uranium pCilL 20
Radon pCilL
Bacteriological:

Total Coliform P/IA 1.0 ND >1 0.17

E-Coli P/A 1.0 ND A
Regulated Organic Chemicals:

VOC's Varies Varies ND Varies Results for all T-22 VOC's

SOC's Varies Varies ND Varies Results for all T-22 VOC's

MTBE mg/L 0.005 (e)

Thiobencarh mg/L 0.001 (e)
NOTES: (g) Secondary MCL Upper Limit. Max recom'd is 500 mg/L. Short-Term max MCL is 1.500 mg/L.

(a) Not specifically restricted/regulated. (h) Secondary MCL Upper Limit. Max recom'd is 900 mg/L. Short-Term max MCL is 2,200 mg/L.

(b) Secondary MCL value is shown. The primary MCL is 1,000 ug/L. (i) Secondary MCL Upper Limit. Max recom'd is 250 mg/L. Short-Term max MCL is 600 mg/L.

(c) The Federal MCL is currently 10 ug/L. State MCL is not yet established. (j) ND = not detected

(d) Current State Action Level. (k) NR = not reported

(e) Secondary MCL. () Feb. 2004 data.

(f) Primary MCL (m) Calculated from Lab Data

(Source: HDR 2004, Gloria Way Well Investigation Summary Report)

City of East Palo Alto
Water System Master Plan

10/7/2010
Page 25




The groundwater in the City of East Palo Alto will need to be treated to precipitate, coagulate,
and filter out the iron, manganese, and arsenic. The most common techniques are coagulation
and filtration, sequestration, ion exchange, and oxidation and filtration. There are a number of
chemical oxidants and filtration media available that can be used in various combinations. The
treatment for manganese would also result a measurable reduction in TDS.

In coagulation and filtration, a treated filtration media, such as manganese greensand or a
newer synthetic alternative, is used to convert soluble iron and manganese in water into
insoluble complexes, which are then precipitated out of the solution and removed by pressure
filtration.

Sequestration involves the addition of sequestering agents such as polyphosphates followed by
chlorination (or in some cases sodium silicate followed by chlorination), which keeps dissolved
iron and manganese from oxidizing and precipitating out of the solution. This option, however, is
only effective for water with less than 1.0 mg/L iron and less than 0.3 mg/L manganese.

lon exchange involves the use of a conventional ion exchange resin to selectively remove iron,
calcium, and magnesium. This solution, however, is limited to applications with relatively small
quantities of iron and manganese. If either metal is allowed to oxidize to form insoluble
complexes during the process, the resulting solids can clog and foul the ion exchange resin,
reducing its efficacy.

Oxidation and filtration via manganese greensand has become the most widely used method for
the removal of dissolved iron and manganese in recent years because of its relative ease of
operation, low maintenance, low energy requirements, and reliability compared to other options.

Designed to both promote the oxidation and flocculation of dissolved iron and manganese—
converting soluble ferrous iron (Fe2+) to insoluble ferric iron (Fe3+), and dissolved Mn2+ to the
less soluble Mn4+ form—and remove the resulting flocs by filtration, manganese greensand
systems rely on particles of the naturally occurring silicate mineral glauconite coated with
manganese oxide (MnO) in various valence states.

As the run progresses, the greensand bed is periodically backwashed to remove the collected
solids. After the oxidizing power of the bed becomes depleted, it can be restored using either an
intermittent or continuous regeneration process using potassium permanganate (KMnO4).

The SFPUC has recently converted from chlorine disinfection to disinfection using chloramine.
Disinfection at the Gloria Bay site may soon be required and the City may need to install a
chloramine disinfection system.

The City of East Palo Alto could construct a 1,000 gpm groundwater well and a 1,000 gpm iron
and manganese treatment facility. The treated water could then be blended with Hetch Hetchy
surface water in a new storage reservoir.

City of East Palo Alto 10/7/2010
Water System Master Plan Page 26



5.3 Recycled Water Programs

Currently, the use of recycled water within the City of East Palo Alto is very limited. All
wastewater from the City is conveyed outside city limits and treated by the wastewater
treatment facilities serving the Cities of Palo Alto and Redwood City. These two facilities receive
all of the wastewater produced by East Palo Alto. The facilities provide full treatment capacity to
prepare recycled water, which is then used in Redwood City and in northern Santa Clara
County. No infrastructure is in place to transfer recycled wastewater back into City of East Palo
Alto.

The City of East Palo Alto has the capability to install satellite wastewater treatment plants to
draw wastewater off the City’s sewer lines before discharge outside the municipal boundaries.
The City could reuse treated wastewater for irrigation of public parks and facility landscaping.
The City of East Palo Alto should continue to study the use of recycled water in areas such as
public works projects, dust control, and soils compaction remediation, considering the feasibility
of recycled water and dual plumbing in the Ravenswood Business District.

5.3.1 Treated Wastewater

The East Palo Alto Sanitary District (District) serves portions of the Cities of East Palo Alto and
Menlo Park, an area of approximately two square miles. Its collection system is comprised of 30
to 35 miles of gravity sewer mains, ranging from 6-inch to 24-inch diameter pipe. The District
has no pump stations. Its service area includes over 6,500 residential and more than 200
commercial, industrial, and institutional connections. Wastewater collected in the District’s
system is transported to the City of Palo Alto’s Regional Water Quality Control Plant (RWQCP).
The District has 3.06 MGD (Annual Average) or 7.64% of treatment capacity allotment at the
Regional Plant. The RWQCP has a dry-weather capacity of 40 MGD and a wet-weather
capacity of 80 MGD. Currently, the District collects 657 million gallons of wastewater per year,
or 1.8 MGD, from the City of East Palo Alto service area.

In addition to a small portion of northern East Palo Alto, West Bay Sanitary District (WBSD)
serves areas in the cities of Menlo Park, Atherton, Redwood City, and Woodside, and in the
unincorporated areas of San Mateo and Santa Clara Counties. All wastewater collected within
the district is transported through roughly 207 miles of mainline trunk sewers to the Menlo Park
Pumping Station and from there to the South Bayside System Authority Regional Treatment
(SBSA) Plant. The district owns and operates this treatment plant in conjunction with the cities
of Redwood City, Belmont, and San Carlos through a joint powers authority, the South Bayside
System Authority. WBSD has treatment rights of 6.6 MGD of average dry-weather flow and 14.4
MGD of peak wet-weather flow at the SBSA Plant. WBSD service area serves approximately
18,380 residential customers and 625 commercial customers through 6-inch to 54-inch sewer
mains. WBSD'’s average daily flow during dry weather is approximately 4.5 MGD or 68% of their
capacity rights; it is not known how much of that flow comes out of East Palo Alto.

Both the Palo Alto Regional Water Quality Control Plant and the South Bayside System
Authority Regional Treatment Plant put their entire wastewater streams through primary,
secondary, and advanced (tertiary) stages of treatment to meet recycled water standards for
unrestricted beneficial reuse per California Code of Regulations, Title 22. Both plants deliver
highly treated wastewater for reuse in certain sections of their service area. Neither, however,
delivers recycled wastewater back to the City of East Palo Alto water service area. Refer to
Appendix 3 for complete service territory for the sanitation districts.

City of East Palo Alto 10/7/2010
Water System Master Plan Page 27



Figure 5-1 Sanitation District Boundaries

\

Legend

I —J ePa_SanitaryDistrict
[ ] GIS_ADMINACTIVE_PARCELS_APN
WestBaySanitaryDistrict
n City Baundary
Menlo Park City Boundary
East Palo Alto Gity Boundary

0 455 910 1820 2730 2840
Fegt

SankaryDisiiclmed 12308

(Source: LAFCO 2008: Municipal Service Review Determination East Palo Alto Sanitary District, Draft)

The South Bayside System Authority Recycled Water Project

The South Bayside System Authority’s expansion of their recycled water system is almost
complete. The system extends south into the Greater Bayfront area and Central Redwood City.
Figure 5-2 shows the three recycled water service areas.

The recycled water system will also include offsite recycled water storage reservoirs and pump
stations. It is anticipated that the Greater Bayfront and Central Redwood City areas will each
require a storage facility and pump station for the efficient operation of the system. Although the
specific location and design of these facilities has not yet been determined, the preliminary
hydraulic modeling for the system indicates approximate locations for these facilities within each
service area. The reservoir/pump station in the Greater Bayfront area is shown near the City’s
Police Department facility on Maple Street, and the reservoir/pump station in the Central
Redwood City area is shown within Red Morton Community Park.

City of East Palo Alto 10/7/2010
Water System Master Plan Page 28



East Palo Alto Sanitary District Recycled Water Project

The East Palo Alto Sanitary District Recycled Water Project (Project) is currently in Phase 3 of
the City of Palo Alto Water Reuse Program. Phase 1 and Phase 2 are portions of the project
that could directly serve the City of East Palo Alto. Phase 1 serves the Palo Alto Golf Course,
Emily Renzel March, Greer Park, and the Regional Water Quality Control Plant (RWQCP).
Phase 2 contains a pipeline along Embarcadero just east of Highway 101 and along East
Bayshore Road.

The Project would initially serve approximately 800 acre-feet of recycled water per year, mostly
in the Stanford Research Park area. The Project will provide recycled water primarily for
landscape irrigation; other uses, however such as commercial and light industrial, will also be
considered.

As irrigation and other non-potable uses are the first to be cut back during drought, each of
these projects could provide customers with a reliable, locally controlled supply to protect
landscape value. It will also reduce the level of potable water rationing during drought, since